
Paper Feed Unit Type 305 (G908)



 1.PAPER FEED UNIT 1 (G908) .............................................................   2

 2.PAPER FEED UNIT 2 (G908) .............................................................   4

PARTS INDEX.........................................................................................   7

PARTS CATALOG

INTRODUCTION

This chapter instructs you the numbers and names of parts on this machine.

March , 30 ’99



  1.PAPER FEED UNIT 1 (G908)

2



  1 G024 1006 Guide Rail Stay  2

  2 G024 1007 Rubber Foot - 23mm  4

  3 G908 3322 Left Cover  1

  4 G908 3323 Right Cover  1

  5 5443 2668 Bushing - 4x6x7mm  3

  6 G800 3331 Middle Drive Roller  1

  7 H521 3355 C Ring - Paper Feed Roller  3

  8 G800 3011 Paper Feed Roller  1

  9 G800 3015 Bushing  1

 10 G800 3021 Completion Spring  1

 11 G800 3334 Paper Feed Shaft  1

 12 G800 5522 Paper Feed Sensor Harness  1

 13 G012 5600 Sensor - H29.2  1

 14 G800 5385 Paper Sensor  1

 15 G800 5521 Paper End Sensor Harness  1

 16 G800 3035 Push Sw - Paper Size  1

 17 G908 3316 Switch Bracket  1

 18 G800 5523 Push Sw Harness  1

 19 G800 3322 Idler Gear  2

 20 G800 3323 Pul-out Gear  1

 21 H516 5052 Stepper Motor-paper Feed 24V DC13W  1

 22 G800 3362 Motor Bracket  1

 23 G908 3313 Earth Spring  1

 24 G800 3345 Grounding Wire  1

 25 G908 5380 Tray Control Board  1

 26 G908 3314 Spring Plate  1

 27 G800 3341 Grounding Plate  1

 28 G800 3335 Paper Feed Clutch  1

 29 G800 3321 Gear  1

 30 G908 5126 Paper Feed Unit Harness  1

 31 G800 3342 Connector Colar  2

 32 G800 3348 Mylar (LT)  1

 33 G800 3347 Spacer (LT)  1

 34 G800 3346 Grounding Plate  1

 35 G800 3017 Bushing  1

101 0452 4010B Tapping Bind Screw - M4x10

102 0453 3006B Tapping Screw - M3x6

103 1105 0277 Rocking Card Spaser - KGLS-6R

104 0965 3008B Tapping Screw With Washer - M3x8

105 1105 0230 Clamp

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  1.PAPER FEED UNIT 1 (G908)

3



  2.PAPER FEED UNIT 2 (G908)

4



  1 G908 3102 Cassette - A3 (LT)  1

  1 G908 3103 Cassette - A3 (A4)  1

  2 G908 3139 Decal  1

  3 G908 3162 Cassette Cover  1

  4 G908 3173 Guide Mylar (LT)  1

  5 G800 3351 Driven Roller Spring  2

  6 G800 3333 Bushing - M4  2

  7 G800 3332 Driven Roller  1

  8 G908 3184 Paper Size Sensor Ass’y (LT)  1

  8 G908 3194 Paper Size Sensor Ass’y (A4)  1

  9 G908 3170 Spring Plate  1

 10 G800 3141 Holder 1  1

 11 G908 3144 Base Plate Arm  2

 12 G908 3145 Tension Spring  2

 13 G908 3132 Right Side Fence  1

 14 G908 3135 Slide Rail  1

 15 G908 3136 End Fence  1

 16 G908 3152 Roller Shaft  4

 17 G908 3151 Slide Rail Roller  4

 18 G908 3141 Base Plate  1

 19 G800 3133 Side Fence Gear  1

 20 G800 3147 Pressure Spring - 2.8n  1

 21 G800 3140 Friction Pad  1

 22 G908 3146 Spring Plate  1

 23 G908 3131 Left Side Fence  1

 24 G908 3186 Decal - Paper Size Sensor (LT)  1

 24 G908 3196 Decal - Paper Size Sensor (A4)  1

101 0965 3008B Tapping Screw With Washer - M3x8

102 0452 4010B Tapping Bind Screw - M4x10

103 0452 4008B Binding Self Tapping Screw - M4x8

Index

 No. 
Part No.

Q’ty Per

Assembly
Description Index

 No. 
Part No.

Q’ty Per

Assembly
Description

  2.PAPER FEED UNIT 2 (G908)

5



PARTS INDEX



G908 3102 Cassette - A3 (LT)   5-  1

G908 3103 Cassette - A3 (A4)   5-  1

G908 3131 Left Side Fence   5- 23

G908 3132 Right Side Fence   5- 13

G908 3135 Slide Rail   5- 14

G908 3136 End Fence   5- 15

G908 3139 Decal   5-  2

G908 3141 Base Plate   5- 18

G908 3144 Base Plate Arm   5- 11

G908 3145 Tension Spring   5- 12

G908 3146 Spring Plate   5- 22

G908 3151 Slide Rail Roller   5- 17

G908 3152 Roller Shaft   5- 16

G908 3162 Cassette Cover   5-  3

G908 3170 Spring Plate   5-  9

G908 3173 Guide Mylar (LT)   5-  4

G908 3184 Paper Size Sensor Ass’y (LT)   5-  8

G908 3186 Decal - Paper Size Sensor (LT)   5- 24

G908 3194 Paper Size Sensor Ass’y (A4)   5-  8

G908 3196 Decal - Paper Size Sensor (A4)   5- 24

G908 3313 Earth Spring   3- 23

G908 3314 Spring Plate   3- 26

G908 3316 Switch Bracket   3- 17

G908 3322 Left Cover   3-  3

G908 3323 Right Cover   3-  4

G908 5126 Paper Feed Unit Harness   3- 30

G908 5380 Tray Control Board   3- 25

G012 5600 Sensor - H29.2   3- 13

G024 1006 Guide Rail Stay   3-  1

G024 1007 Rubber Foot - 23mm   3-  2

G800 3011 Paper Feed Roller   3-  8

G800 3015 Bushing   3-  9

G800 3017 Bushing   3- 35

G800 3021 Completion Spring   3- 10

G800 3035 Push Sw - Paper Size   3- 16

G800 3133 Side Fence Gear   5- 19

G800 3140 Friction Pad   5- 21

G800 3141 Holder 1   5- 10

G800 3147 Pressure Spring - 2.8n   5- 20

G800 3321 Gear   3- 29

G800 3322 Idler Gear   3- 19

G800 3323 Pul-out Gear   3- 20

G800 3331 Middle Drive Roller   3-  6

G800 3332 Driven Roller   5-  7

G800 3333 Bushing - M4   5-  6

G800 3334 Paper Feed Shaft   3- 11

G800 3335 Paper Feed Clutch   3- 28

G800 3341 Grounding Plate   3- 27

G800 3342 Connector Colar   3- 31

G800 3345 Grounding Wire   3- 24

G800 3346 Grounding Plate   3- 34

G800 3347 Spacer (LT)   3- 33

G800 3348 Mylar (LT)   3- 32

G800 3351 Driven Roller Spring   5-  5

G800 3362 Motor Bracket   3- 22

G800 5385 Paper Sensor   3- 14

G800 5521 Paper End Sensor Harness   3- 15

G800 5522 Paper Feed Sensor Harness   3- 12

G800 5523 Push Sw Harness   3- 18

G908 3102 Cassette - A3 (LT)   5-  1

G908 3103 Cassette - A3 (A4)   5-  1

G908 3131 Left Side Fence   5- 23

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

8



G908 3132 Right Side Fence   5- 13

G908 3135 Slide Rail   5- 14

G908 3136 End Fence   5- 15

G908 3139 Decal   5-  2

G908 3141 Base Plate   5- 18

G908 3144 Base Plate Arm   5- 11

G908 3145 Tension Spring   5- 12

G908 3146 Spring Plate   5- 22

G908 3151 Slide Rail Roller   5- 17

G908 3152 Roller Shaft   5- 16

G908 3162 Cassette Cover   5-  3

G908 3170 Spring Plate   5-  9

G908 3173 Guide Mylar (LT)   5-  4

G908 3184 Paper Size Sensor Ass’y (LT)   5-  8

G908 3186 Decal - Paper Size Sensor (LT)   5- 24

G908 3194 Paper Size Sensor Ass’y (A4)   5-  8

G908 3196 Decal - Paper Size Sensor (A4)   5- 24

G908 3313 Earth Spring   3- 23

G908 3314 Spring Plate   3- 26

G908 3316 Switch Bracket   3- 17

G908 3322 Left Cover   3-  3

G908 3323 Right Cover   3-  4

G908 5126 Paper Feed Unit Harness   3- 30

G908 5380 Tray Control Board   3- 25

H516 5052 Stepper Motor-paper Feed 24V DC13W   3- 21

H521 3355 C Ring - Paper Feed Roller   3-  7

5443 2668 Bushing - 4x6x7mm   3-  5

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

9



0452 4008B Binding Self Tapping Screw - M4x8   5-103

0452 4010B Tapping Bind Screw - M4x10   3-101

0452 4010B Tapping Bind Screw - M4x10   5-102

0453 3006B Tapping Screw - M3x6   3-102

0965 3008B Tapping Screw With Washer - M3x8   3-104

0965 3008B Tapping Screw With Washer - M3x8   5-101

1105 0230 Clamp   3-105

1105 0277 Rocking Card Spaser - KGLS-6R   3-103

Part No.Description
Page and
Index NoDescription

Page and
Index No.Part No.

10


	 1.PAPER FEED UNIT 1 (G908)  2
	 2.PAPER FEED UNIT 2 (G908)  4
	PARTS INDEX  7

